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Annex for 2.4G Wi-Fi

FCCID:2AUARTKMUSA

1. Bandwidth

1.1 Test Result

Test Report No.: CTL2506182071-WF03

1.1.1 OBW

> Frequency 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) ANT Result Limit Verdict
2412 1 12.565 / Pass

802.11b SISO 2437 1 12.599 / Pass
2462 1 12.619 / Pass

2412 1 16.925 / Pass

802.11g SISO 2437 1 17.743 / Pass
2462 1 17.810 / Pass

2412 1 18.046 / Pass

?&%g;‘ SISO 2437 1 20.300 ] Pass
2462 1 20.339 / Pass

2422 1 36.136 / Pass

?ﬂzflg;‘ SISO 2437 1 36.088 / Pass
2452 1 36.150 / Pass

1.1.2 6dB BW

X Frequenc 6dB Bandwidth (MHz) .

Mode Type (MHz) Y ANT Result Limit Verdict
2412 1 8.105 >=05 Pass
802.11b SISO 2437 1 8.115 >=05 Pass
2462 1 8.114 >=0.5 Pass
2412 1 15.160 >=0.5 Pass
802.11g SISO 2437 1 16.333 >=05 Pass
2462 1 16.352 >=05 Pass
80211 2412 1 15.110 >=0.5 Pass
(HT20) SISO 2437 1 15.496 >=0.5 Pass
2462 1 15.303 >=0.5 Pass
80211 2422 1 35.144 >=05 Pass
(HT40) SISO 2437 1 35.137 >=05 Pass
2452 1 35.136 >=0.5 Pass
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Annex for 2.4G Wi-Fi Test Report No.: CTL2506182071-WF03
FCC ID:2AUARTKMUS8A

1.2 Test Graph
1.2.1 OBW
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A

802.11n(HT20)_LCH_2412MHz_Ant1 (SISO) NTNV
0 Ant: Ant1 (SISO
CENT: 24(?2 MHz
REW: 620 Kz
-10 A t VBW: 2 MHz
Detecior: Peak
TraceType: MAX Hold
SweepPoint: 1001
=20 SweepTime: 1 ms
‘Mh SE TS
99% OBW=18.046 MHz
=30 A Maker:
1. 2403.013 MHz
/ -23.90 dBm
2.2421.059 MHz
. 40 / “24.40 dBm
£ |
]
: _50 < + + 4
@ |
o
— 60 Uy
_?0 4
=80 4
=90 4
— Trace
=100 T T T T T T T T T
23920 24320
Frequency (MHz)
802.11n(HT20) MCH_2437MHz_Ant1 (SISO) NTNV
0 Ant Ant1 (SISO
CENT: 2437 MHz
Span: 40 MHz
REW. 620 kHz
=10 4 T VBW: 2 MHz
Deteclor: Peak
TraceType: MAX Hold
SweepPoint 1001
—20 + SweepTime: 1 ms
M Sweeprie 1
L 95% OBW=20.300 MHz
=30 4 I Maker:
1.2426 819 MHz
-29.58 dBm
2. 2447 119 MHz
— =404 -29.85 dBm
E
@
=~ -b0
7]
1
= 60
,70 -
80 1
90
— Trace
=100 T T T T T T T T T
24170 24570
Frequency (MHz)

Page 7 /40




Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A

802.11n(HT20) HCH_2462MHz_Ant1 (SISO)_NTNV

0 Ant: Anl1 150
CENT 24
Rl W 520 kHZ
-10 4 | VBW. 2 MHz
Detector: Peal
TraceTEpe MAX Hold
SweepPoint: 1001
=20 SweepTime: 1 ms
Sweep: Continue
M ol
1 i i i i Maker:
1. 2451754 MHz
-28.55 dBm
2.2472.093 MHz
e ‘29.81 dBm
E
(s3]
Z
©
S
- %0
_?0 4
=80 4
=90 4
— Trace
=100 T T T T T T T T T
24420 24820
Frequency (MHz)
802.11n(HT40) LCH 2422MHz_Ant1 (SISO) NTNV
0 | Ant: Anl1 JSD
gENT 2422
RBW: 1.2 MHZ
-10 4 | | VBW. 4 MHz
Detecior. Peal
| TraceTEpe MAX Hold
SweepPoint: 1001
=20 4 SweepTime: 1 ms
m Swaspiens 1
i
| 99% OBW=36.136 MHz
-30 | \ Maker:
1. 2404.066 MHz
/ \ “21.53 dBm
| \ 22440202 MHz
— —40 1 H ' -21.23 dBm
E
@ /
S 50 J {
@
8 Wﬂ"
- -0 i
_?0 4
=80 4
=90 4
— Trace
=100 T T T T T T T T T
23820 24620

Frequency (MHz)

Page 8 /40




Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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Annex for 2.4G Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A

1.2.2 6dB BW
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Annex for 2.4G

Wi-Fi

FCC ID:2AUARTKMUS8A

Test Report No.: CTL2506182071-WF03
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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Annex for 2.4G Wi-Fi Test Report No.: CTL2506182071-WF03
FCC ID:2AUARTKMUS8A

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit Verdict

2412 -6.11 <=30 Pass

802.11b SISO 2437 -5.87 <=30 Pass
2462 -5.79 <=30 Pass

2412 -2.80 <=30 Pass

802.11g SISO 2437 -2.42 <=30 Pass
2462 -2.27 <=30 Pass

2412 -2.44 <=30 Pass

?&%g;‘ SISO 2437 1.90 <=30 Pass
2462 -1.92 <=30 Pass

2422 -2.53 <=30 Pass

?ﬂzflg;‘ SISO 2437 2.34 <=30 Pass
2452 -2.30 <=30 Pass

Note1: Antenna Gain: Ant1: 4.81dBi;
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Annex for 2.4G Wi-Fi Test Report No.: CTL2506182071-WF03
FCC ID:2AUARTKMUS8A

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD
TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit Verdict
2412 -21.36 <=8 Pass
802.11b SISO 2437 -22.86 <=8 Pass
2462 -18.37 <=8 Pass
2412 -35.20 <=8 Pass
802.11g SISO 2437 -35.52 <=8 Pass
2462 -33.84 <=8 Pass
2412 -36.29 <=8 Pass
?&%g;‘ SISO 2437 -36.33 <=8 Pass
2462 -36.60 <=8 Pass
2422 -38.81 <=8 Pass
?ﬂzflg;‘ SISO 2437 239.24 <=8 Pass
2452 -38.99 <=8 Pass
Note1: Antenna Gain: Ant1: 4.81dBi;
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Annex for 2.4G Wi-Fi Test Report No.: CTL2506182071-WF03
FCC ID:2AUARTKMUS8A

3.2 Test Graph
3.2.1 PSD
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Annex for 2.4G

Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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FCCID:2AUARTKMUSA

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Test Result

Test Report No.: CTL2506182071-WF03

4.1.1 Ref
> Frequenc Level of Reference
Mode Type MHz) ANT (dBm)
2412 1 -17.35
802.11b SISO 2437 1
2462 1 -17.21
2412 1 -20.80
802.11g SISO 2437 1 -20.63
2462 1
2412 1 -19.85
3&%3; SISO 2437 1
2462 1 -19.43
2422 1 -23.26
B(OHZTQS;‘ SISO 2437 1
2452 1 -23.31
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

4.1.2 CSE
TX Frequenc Level of Reference Limit .
Mode Tywe (I\O/Ile) Y ANT (dBrm) (dBm) Verdict
2412 1 -17.09 -37.09 Pass
802.11b SISO 2437 1 -17.09 -37.09 Pass
2462 1 -17.09 -37.09 Pass
2412 1 -20.51 -40.51 Pass
802.11g SISO 2437 1 -20.51 -40.51 Pass
2462 1 -20.51 -40.51 Pass
2412 1 -19.38 -39.38 Pass
802.11n
(HT20) SISO 2437 1 -19.38 -39.38 Pass
2462 1 -19.38 -39.38 Pass
2422 1 -23.12 -43.12 Pass
802.11n
(HT40) SISO 2437 1 -23.12 -43.12 Pass
2452 1 -23.12 -43.12 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCC ID:2AUARTKMUS8A

4.2 Test Graph
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802.11b_HCH_2462MHz_Ant1 (SISO) NTNV

0 Ant: Ant1 (SISO
CENT: 2462 MHz
Sgﬁn: 12.171 MHz
RBW: 100 kHz
~10 1 VBW: 300 kHz
Deteclor. Paak
TraceType: MAX Hold
[\_M"JL\ gwegp_r_oinl: 11%01
- - We ime L& MS
20 r\,j‘www f‘kp\_,’\_u(\’\/\ Swae: Continue
S\t W\
Maker:
-30 "\/\f i ! ! ’V\ \l\/‘ 1. 2461489 MHz
-17.21 dBm
— 404
E
]
=~ =501
[T}
S
— 60
_?0 4
=80 4
=90 4
— Trace
=100 T T T T T T T T T
2455.915 2468 086
Frequency (MHz)
802.11g_LCH_2412MHz_Ant1 (SISO) NTNV
S Ant: Al
nt1 (?SISO
CENT: 2412 MHz
Sgﬂn: 22 74 MHz
RBW. 100 kHz
-10 1 VBW: 300 kHz
Deteclor: Paak
TraceType: MAX Hold
SweepPoint: 1001
=20 v\l\% chwsspT:'_Tsﬁ.z ms
2 oWBEep aninue
| W',JULNHIM Iy \
N\-II" Wﬂﬂ e I\'w‘)‘l [ MNJ Wi \'“'ﬁ'“ v"\."‘jlr Makaer:
-30 f ; i | ; u\ 1.2413 273 MHz
( -20.80 dBm

Level (dBm)
]
2
_~

-B80 -

-90 A

— Trace

=100 T T T T T T T T T
240063 242337

Frequency (MHz)

Page 26 / 40



Annex for 2.4G Wi-Fi Test Report No.: CTL2506182071-WF03

FCC ID:2AUARTKMUS8A
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FCC ID:2AUARTKMUS8A

Test Report No.: CTL2506182071-WF03
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4.2.2 CSE

Test Report No.: CTL2506182071-WF03
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Test Report No.: CTL2506182071-WF03
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Test Report No.: CTL2506182071-WF03
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